Annabella,
. , Mallow,
Combhairle Contae Chorcai Co. Cork.

Tel: (022) 21123 ¢ Fax: (022)21983
Email: northcork@corkcoco.ie

Cork County CounCil Web: www.corkcoco.ie

Annabella,
Mala,
Co. Chorcai.

. . Fén: (022) 21123 e Faics: (022) 21983
Environmental Protection Agency, R-phost: northcork@corkcoco.ie

Office of Climate change and resource Unit, Suiomh Gréasiin: www.corkcoco.ie
Licensing Unit,

P.O. Box 3000,

Johnstown Castle Estate,

Co. Wexford.

22" December 2009

Re: Waste Water Discharge Certification Application for the
Agglomeration of Bartlemy

Dear Sir / Madam, @@"’9’
&
Please find enclosed Cork County Council’s Was&q)gi%ter Discharge Licence
Application for the agglomeration of Bartlem&?os\o\
[...]
labelled monitoring and sampling points associated with the discharge point(s).
These drawings / maps should also be provided as geo-referenced digital drawing
files (e.g. ESRI Shapefile, MapInfo Tab, AutoCAD or other upon agreement) in
Irish National Grid Projection. This data should be provided to the Agency on a
separate CD-Rom containing sections B.1, B.2, B.3, B.4, C.1, D.2, E.3 and F.2.

Attachment included Yes No

B.6 Planning Authority

Give the name of the planning authority, or authorities, in whose functional area the
discharge or discharges take place or are proposed to take place.

Name: Cork County Council
Address: Planning Department o
County Hall &>
Carrigrohane Road S
Cork O3
Tel: 021 4276891 IS
Fax: 021 48670007 S
e-mail: pIanninginfo@corIgo%:@é.wie
Planning Permission relating to t ‘é\.@g‘%ste water works which is the subject of this
application:- (tick as appropriat@iq\\
&
has been obtained & V| is being processed
is not yet applied for & is not required

Local Authority Planning File Reference N°:

Attachment B.6 should contain the most recent planning permission, including
a copy of all conditions, and where an EIS was required, copies of any such EIS
and any certification associated with the EIS, should also be enclosed. Where
planning permission is not required for the development, provide reasons,
relevant correspondence, etc.

Attachment included Yes No

\/

B.7 Other Authorities

B.7 (i) Shannon Free Airport Development Company (SFADCo.) area

Page 15 of 43

EPA Export 27-07-2013:00:23:05



Bartlemy & Environs WWD Application

The applicant should tick the appropriate box below to identify whether the
discharge or discharges are located within the Shannon Free Airport Development

Company (SFADCo.) area.

Attachment B.7(i) should contain details of any or all discharges located within

the SFADCo. area.

Within the SFADCo Area

Yes

No

B.7 (ii) Health Services Executive Region

The applicant should indicate the Health Services Executive Region where the
discharge or discharges are or will be located.

Name: Health Service Executive
Address: North Cork Area Headquarters
Goudshill
Mallow, Co. Cork
Tel: 022 30200
Fax: 022 30211 N
e-mail: gerry.oconnell@hse.ie i
S
B. 8(i) Population Equivalent of A@%&neration
TABLE B.8.1 POPULATION EQUIVALENT OF O'\OMERATION

NN

The population equivalent (p.e.) of th@"‘0 lomeration to be, or being, served by the

equivalent data was compiled shd%
O
C
X,

B

e indicated.

sd and the period in which the population

de

waste water works should be prqﬁ

Population Equivalent (,{x\v 370
Data Compiled (Year)s™ 2009
Method Flow Data

B.8 (ii) Pending Development

Where planning permission has been granted for development(s), but development
has not been commenced or completed to date, within the boundary of the
agglomeration and this development is being, or is to be, served by the waste water
works provide the following information;
e information on the calculated population equivalent (p.e.) to be contributed

to the waste water works as a result of those planning permissions granted,
e the percentage of the projected p.e. to be contributed by the non-domestic

activities, and

¢ the ability of the waste water works to accommodate this extra hydraulic and
organic loading without posing an environmental risk to the receiving waters.

The current population equivalent being treated at Bartlemy WWTP js 120 based on

hydraulic flow assessments.

All developments with granted planning permission and all developments under
construction have been included in the agglomeration. The additional p.e due to the

Page 16 of 43

EPA Export 27-07-2013:00:23:05



Bartlemy & Environs WWD Application

granted planning permissions is estimated to be in the order of 250 p.e. There are
no planning permissions in relation to non domestic activities.

With the completion of the recently commissioned 500 p.e WWTP the plant shall be
capable of accommodating additional hydraulic and organic loading without posing
an environmental risk to the receiving water.

B.8 (iii) FEES

State the relevant Class of waste water discharge as per Regulation 5, and the
appropriate fee as per Columns 2 or 3 of the Third Schedule of the Waste Water
Discharges (Authorisation) Regulations 2007, S.I. No. 684 of 2007.
Class of waste water discharge | Fee (in €)

<500 €3,000

Appropriate Fee Included Yes No
vV *

*please see copy of attached letter sent by registered post gg Mr F. Clinton ,Programme
Manager , Licensing Unit EPA on December 18" 2009 é\‘f

\Q
&
B.9 Capital Investment Programme O@\;@
State whether a programme of works has Oprioritised for the development of

infrastructure to appropriately collect, cghvey, treat and discharge waste water
from the relevant agglomeration. If & gramme of works has been prioritised
provide details on funding (local or gonal small schemes programme) allocated
to the capital project. Provide detais on the extent and type of work to be
undertaken and the likely timefﬁé’gg@s for this work to be completed.

¢

&

3
Recently a new Wastewat@‘\%\reatment was constructed for the agglomeration of
Bartlemy at a cost of €0.3Million.

This project was constructed under the Small Schemes Programme. No works are
listed to be carried out under the current Water Services Investment Programme
2007 -2009

Attachment B.9 should contain the most recent development programme,
including a copy of any approved funding for the project and a timeframe for the
completion of the necessary works to take place.

Attachment included Yes No

v

B.10 Significant Correspondence

Provide a summary of any correspondence resulting from a Section 63 notice
issued by the Agency in relation to the waste water works under the
Environmental Protection Agency Acts, 1992 and 2003, as amended by Section
13 of Protection of the Environment Act, 2003.

Page 17 of 43

EPA Export 27-07-2013:00:23:05



Bartlemy & Environs WWD Application

Attachment B.10 should contain a summary of any relevant correspondence
issued in relation to a Section 63 notice.

Attachment included

Yes

No

B.11 Foreshore Act Licences.

Provide a copy of the most recent Foreshore Act licence issued in relation to
discharges from the waste water works issued under the Foreshore Act 1933.

Attachment B.11 should contain the most recent licence issued under the
Foreshore Act 1933, including a copy of all conditions attached to the licence and
any monitoring returns for the previous 12-month period, if applicable.

Attachment included Yes No
&. \/
§®
)
E
£ x°
&b
SN
NI
.0 é\
&
&0
N
Qd \\'\\Q
\°OQ
\0
&

Page 18 of 43

EPA Export 27-07-2013:00:23:05



Bartlemy & Environs WWD Application

SECTION C: INFRASTRUCTURE & OPERATION

Advice on completing this section is provided in the accompanying Guidance Note.

C.1 Operational Information Requirements

Provide a description of the plant, process and design capacity for the areas of the
waste water works where discharges occur, to include a copy of such plans,
drawings or maps (site plans and location maps, process flow diagrams) and such
other particulars, reports and supporting documentation as are necessary to
describe all aspects of the area of the waste water works discharging to the aquatic
environment. Maps and drawings must be no larger than A3 size.

General Description of the Wastewater Treatment Plant
PROCESS OUTLINE

The Waste Water Treatment plant will receive the domestic sewage at its primary
stage. The wastewater will flow to the main inlet works designed to
accommodate up 10L/s, which shall incorporate a 6mm mechanical screen with
manual by-pass arrangement and grit removal facilities to prevent forward
transfer of gross solids from passing forward onto the aeration phase.

Following the mechanical screen, the effluent flows in&o‘/’%ump chamber where it is
pumped periodically by duty/standby primary feedt pumps to a 36m? primary
settlement tank. Primary and returned Secondarssludge are periodically pumped
from the primary settlement stage to the slgdo‘@\holding tank.
The second chamber of the primary set nt tank is fitted with duty/standby
forward feed pumps to pump the efﬂu%a‘%téb‘the aeration phase.

5 &

The flow from the primary tank L&%@%n split into two equal flow streams. Each
flow stream will be designed tqo*cq'\t%r for the wastewater generated by 250 PE,
therefore the total capacity of{cdﬂ?% plant is 500 PE. The pumping rate shall be
selected to provide sufficien%a?/draulic retention in order to achieve the required
level of treatment. &

The aeration phase shall tonsist of a moving bed biological reactor as biological
treatment. The MBBR process uses extended aeration technology with a floating
media to provide high quality final effluent with a small overall plant foot print.
Each reactor vessel will consist of two zones and have a total tank volume of
36m3 containing sufficient media to treat the daily organic load, and shall be
designed to have the required hydraulic retention at the pump forward feed rate.

Following the aeration stage, the effluent shall then flow to the secondary
settlement stage of the process. The secondary stage is required to achieve a
standard of 20:30 mg/l on BODs:SS at the design flow. Each secondary
settlement tank will have a total volume of 36m3 with a benched floor designed
to provide the required upward flow rate at the pump forward feed rate. The
sludge collected in this section will be wasted periodically to a sludge storage
tank.

Phosphate removal is also provided by ferric dosing with the addition of Ferric
sulphate. This phosphate removal system is designed to achieve an annual
average final effluent quality of 2mg/I P.

Page 19 of 43

EPA Export 27-07-2013:00:23:05



Bartlemy & Environs WWD Application

At the outlet, an open channel flow flume with a ultrasonic device to
measure liquid volume discharged from the wastewater treatment plant
and an automatic composite sampler are provided.

PROCESS DESIGN CRITERIA

Table 1: Design Loads and Flows

Design Population Equivalent
Dry Weather Flow (DWF)
BODs Load to Plant

Final Effluent Standard Required

BODs
CoD
SS

Ammonia

Total Phosphorous
Nitrates
Sludge Storag

TECHNICAL INFORMATION an?eg\o
&%5?\
Inlet Works y,\\oo%\
&
£

The inlet works consists of an au &‘?%\’.IC Haige mechanical screen designed to
accommodate flows up to 10L/s¢Thé supplied equipment consists of the following;
Haigh Ace Inlet screen, 6mm r%téory brush screener (290) with 304 SS inlet box
complete with bypass chann%k,,'\\overﬂow weir, handraked bar screen @10mm with
Lipactor -liquid separatingoéfation with integral compactor for dewatering.

Pump Chamber

Following the mechanical screen, the effluent flows into a precast concrete Pump
chamber where it is pumped periodically by duty/standby Ebarra Best 2 primary
feed pumps to a 36m? primary settlement tank.

Primary Settlement

Primary settlement consists of a 36m3 precast concrete tank with a benched floor
with a forward feed pump chamber section. Duty/standby Ebarra Best 4 Forward
feed pumps periodically pump the effluent forward to Aeration phase of the
treatment plant.

Flows greater than 3 Dry Weather will flow to the plant overflow following
screening.

Primary and returned Secondary sludge are periodically pumped from the primary
settlement stage to the sludge holding tank by an ABS sludge pump.

The total flow shall be split into two equal flow streams, each with a capacity of
250PE.

Page 20 of 43

EPA Export 27-07-2013:00:23:06



Bartlemy & Environs WWD Application

Number of duty and standby pumps at sump: 2Nr Duty / Standby
The measures taken in the event of power failure: The Sump Fills & back up
the line

¢ Details of storage capacity at each sump:

e Frequency and duration of activation of emergency overflow to receiving
waters. Clarify the location where such discharges enter the receiving
waters. — No Emergency Overflow

Biological treatment

The Moving Bed Biological Reactor (MBBR) system uses extended aeration and
consists of two zone precast concrete 36m?® bioreactors which shall contain
sufficient floating media to treat the daily load to the plant.

The aeration phase consists of a network of floor mounted diffusers which actively
release fine bubbles of air upwards through the wastewater. Rietschle SAP300
Double-flow side channel vacuum pump Air blowers provide process air on a
duty/standby system. The inert media rings used provide a large surface area to
which biodegradative microorganisms attach. As these microrobes receive oxygen
from the underlying diffusers, they subject the organic fraction, contained within
the effluent to extensive biodegradation. Any excess microbial growth attached to
the media is sloughed off continually by the gentle shearing action of the bubble
movement through the media. This excess biomass passes through the aeration
phase with the treated effluent and is allowed toéz,settle in the secondary
settlement phase. N

Secondary Settlement o‘gis\é
S

Precast 36m>® benched concrete ta.rg@ &hall be used to provide secondary
settlement of the wastewater. Duty/sta y Ebarra Right 75 pumps return settled
secondary sludge twice daily back@,@@ﬁe primary settlement tank.

<<0\ \\'\\Q
\°0Q
Sludge Holding Tank &3\0

N\

o
The sludge holding tank “Consists of a 23m3 precast concrete tank. Multilevel
overflow/decant lines return back to the inlet works pump chamber.

Phosphorous Removal

Phosphorous removal shall be achieved by chemical dosing with Ferric Sulphate.
Duty/standby Milton Roy dosing pumps are linked to the forward feed pumps to
proportion the Ferric Sulphate. Bunded storage of ferric sulphate shall be
provided with a minimum of 110% of stored volume. Emergency shower and eye
wash facilities are also be provided.

Outlet Works Details

An open channel flow flume with a ultrasonic device to measure liquid volume
discharged from the wastewater treatment plant and an automatic composite
sampler are provided.

C.1.1 Storm Water Overflows

For each storm water overflow within the waste water works the following
information shall be submitted:

Page 21 of 43

EPA Export 27-07-2013:00:23:06



Bartlemy & Environs WWD Application

e An assessment to determine compliance with the criteria for storm
water overflows, as set out in the DoEHLG ‘Procedures and Ciriteria in
Relation to Storm Water Overflows’, 1995 and any other guidance as
may be specified by the Agency, and

e Identify whether any of the storm water overflows are to be
decommissioned, and identify a date by which these overflows will
cease, if applicable.

No Storm overflows.

C.1.2 Pumping Stations

For each pump station operating within the waste water works, provide
details of the following:

Number of duty and standby pumps at each pump station;

The measures taken in the event of power failure;

Details of storage capacity at each pump station;

Frequency and duration of activation of emergency overflow to
receiving waters. Clarify the location where such discharges enter the
receiving waters.

There are no pumping stations within the agglon%gration, other than the
forward feed sump at the WWTP, mentioned ab&v?e.
&
Attachment C.1 should contain supporting dgdj@‘éntation with regard to the plant
and process capacity, systems, storm waterfoyerflows, emergency overflows, etc.,
including flow diagrams of each with argpo@ evant additional information. These
drawings / maps should also be provjdé fs geo-referenced digital drawing files
(e.g. ESRI Shapefile, MapInfo Tab, JAut6CAD or other upon agreement) in Irish
National Grid Projection. This‘\él%@aQ should be provided to the Agency on a
separate CD-Rom containing seq@‘gﬁ%’ B.1, B.2, B.3, B.4, B.5, D.2, E.3 and F.2.
e
8
NS

Attachment included c)o° Yes No

Page 22 of 43

EPA Export 27-07-2013:00:23:06



Bartlemy & Environs WWD Application

SECTION D: DISCHARGES TO THE AQUATIC
ENVIRONMENT

Advice on completing this section is provided in the accompanying Guidance Note.

Give particulars of the source, location, nature, composition, quantity,